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ITEM aqrr DESCRIPTION ITEM anr DESCRIPTION
NG PART NG NO PART NO
1| 44B63RM 1| HOUSING, LOWER 39| 50318 1 BOLT-5/16—24 X 1-3/4
2 | 70254 1 | ASSEMBLY, UPPER HOUSING 40 | 50317 1 NUT—HEX LOCK 5/16—24 UNJC
} Uﬂfﬁml g‘f"ﬁﬂ& A R 41 [ 70135 1 BRAKE ROTOR/STATOR KIT
3 | 9008000-0728 | 1 | SEAL-LIP ;’ gEQEE :I,‘%%R
4 | 2003016 1 | RING—WIRE RETAINING
< || Sonsass 7 | MR 43 | 44130 3 | WASHER—7/16 X 7/B X .080
8 | 2003043 1 | BEAHINGSHART HALL 44| 70126 1 | DIFFERENTIAL ASSEMBLY
&8 | 50551 1 | BEARING—THRUST 30X52X13 12 %ﬂfEmSFHFEETENnAL CEAR
9 | 2003087 1 | SWASHPLATE—VARIABLE 2 | DIFFERENTIAL HOUSING
13 | 7033 1 | BLOCK—GYLINDER ASS'Y. 5| SarEeEL fean
L | BLOLEEYLINDER 2 | 10T PLANET GEAR
2 PISTON 2 | RETAINING RING
2 ;:gg: ggmg WkSHER 2 | DIFFERENTIAL LOCKING BOLT
1 | DIFFERENTIAL SPACER
14 | 2003005 1 | ARM—TRUNNION 52 | 44875 2 WASHER—J)Z X 15 % 13
13| copacen-pi |1 | SEALLE - 53 | 45076 2 | SEAL- .75 X 1.25 X .250
18 | 50449 1 | SHAFT-MOTOR
18 | 50552 1 | BEARING—THRUST 42X6BX16 = ‘;‘gg?g 13 E”&?}'“SEL % wx
23 | 70082 1 | BLOCK—CYLINDER ASS'. » 3 :
1 | Btock oYINGER 58 | 44876 20 | BOLT- 1/4-20 X 1.38
7 | peTan 59 | 50002 2 | PIN-.50D X .43 ID X .750
7 | PISTON SPRING 62| 50254 1 ARM—CONTROL
7 | PISTON SPRING WASHER A ;" gg?"s‘c';'é’;“"mm
24 | 45074 1 | SEAL-LIP 10X25X7 88| 80777 1| <PriNG
25 | 2003585 1 | ACTUATOR—BYPASS g8 | Goze4 i | SHetht st
26 | 70250 1 KIT, GENTER SECTION 82| 2003014 1 SPRING, BLOCK
1 | PLATE, BYPASS 93| 2003017 1| WASHER, BLOCK THRUST
2 | CHECK PLUG ASSEMBLY 98| 50137 2 | SLEEVE BEARING
1 | CENTER SECTION 99| 50841 2 | SEAL, UP 0.75X1.00X0.158
1 | DU BEARING 13| 70108 1 | CAP-VENT ASSEMBLY
3 | BOLT, 3/8-24 X 2.5 1 | CAP—POPPET VALVE
1 | BUSHING, 1.02 X 1.1 X .67 1 | PLASTIC VENT
14 7010 } QTEm%—O RING ASSEMBLY
27 45075 1 SEAL-LIP 26X42X8 i F‘I:ASTIC HOSE FITTING
28 | 50007 1 RING—RETAINING 118 50278 1 SPACER
2 | wam 2 | psgmoncsa, | a2 1| GASRE W, 5624
34 | 44884 1 | OIL FILTER ELEMENT 135| 44101 1 | COTIER PIN
35 | so128 1 | ARM—BYPASS 139 | 50431 1 | COMPRESSION SPRING
36 | 44870 1 | RING-RETAINING 140 | 50269 1| NUT, HEX 5/16-24
37 | 44094 1 | ARM—ACTUATING 148 | 50028 1| SEALANT
38 | 4489 2 | PIN-ACTUATING 148 770z| 20W-50 OIL
150 | 70312 1| SEAL KIT
151 | 50416 1| GREASE
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